15453 PARTS LIST
VOLANT COOL AIR INTAKES 1 | VOLANT FILTER BOX 1 |4 X 3" HUMP HOSE 1 | VOLANT RUBBER GROMMET
PART NO.: 15453 1 | VOLANT FILTER BOX LID 2 | 4060 CLAMPS 1 |3/8" X 10’ BREATHER HOSE
INSTALLATIDN INSTRUCTIDNS 1 VOLANT FILTER BOX ADAPTER 1 #072 CLAMP 2 [4 MM X 12 SS SCREWS
1 | VOLANT AIR FLOW DUCT 4 |6 MM-25 BOLTS 3 | #10 LOCK WASHERS
1 | RAM FILTER W/CLAMP 3 |10/32* X 5/8° BOLTS 3 | #10 WASHERS
5 | 1/4—20 TRUSS HEAD SCREWS | 4 |1/4“ X 7/8% FENDER WASHERS
S | 1/4* RUBBER WASHERS 4 | 1/4* LOCK WASHERS
(5) 1/4°-20 TRUSS HEAD SCREWS T i
(5) 1/4' RUBBER WASHERS I =
S / e
FILTER BOX T ~~_
@ STAINLESS"‘\\ 3/8" X 107
/7 STEEL SCREWS '\ BREATHER
A ) \ HOSE
FACTORY
MAF SENSOR |
(4> 6 MM-25 MM BOLTS ﬁ ! | VOLANT
4> 1/4* LOCK WASHERS T T—= \ FACTORY | RUBBER GROMMET
> 174" X 7/8" FENDER WASHERS ] |—=— - \ —— ORING /
= = . vi ——————— w072
\ VOLANT AIR O awp
ACCESSORY M. FLOW DUCT T
OPENING S~ -7

RAM
FILTER
W/CLAMP

ALIGNS
AGAINST
FENDER
SUPPORT

— 7

o) o o

FILTER BOX

HUMP HOSE

#060 CLAMP

FILTER BOX ADAPTER

(3> 10/32* X 5/8" BOLTS
#10 LOCK WASHER

#10 WASHER

FILTER BOX LID

VOLANT FILTER BOX ADAPTER

VOLANT AIR

FLOW DUCT

NOTE: MUST REMOVE NEGATIVE BATTERY CABLE



https://www.carid.com/volant/

VOLANT COOL AIR INTAKES
PART NO: 35333
INSTALLATION INSTRUCTIONS

35353 PARTS LIST

1 | VOLANT RAM AIR ScOOP 174" LOCK WASHERS
2 | #060 CLAMPS 6 MM NUT
1 |3 3/4” X 6 1/2" SLEEVE VOLANT 7057353534 BRACKET
3 | 1/74°-20 BOLTS VOLANT 7057353531 BRACKET
1 |6 MM BOLT VOLANT 705735353 BRACKET
3 | 174" WASHERS VOLANT 7057353535 BRACKET

174" X 7/8° WASHERS VOLANT 7057353533 BRACKET

!I/ ?Lo.-‘!‘_mq_le

FIGURE A. FIGURE B. FIGURE C.
#060 #060 #060
CLAMP NOTE: DIAGRAM CLAMP NOTE: DIAGRAM CLAMP

IS FOR LIGHT IS FOR LIGHT
3 3/4" X 6 1/2" DUTY TRUCK 3 3/4" X 6 1/2° DUTY TRUCK 3 3/4" X 6 1/2*
SLEEVE wW/0 LOWER SLEEVE WITH LOWER SLEEVE
AIR DAM, AIR DAM.

#060 #060 #060
CLAMP CLAMP CLAMP
VOLANT @ 1/4'-20 BOLTS @) 1/4°-20 BOLTS
RAM AR (®> 1/4" LOCK WASHERS (@ 1/4* LOCK WASHERS
SCOOP (@ 1/4' WASHERS @) 1/4* WASHERS

VOLANT 7057353534 BRACKET VIOLANT 7057353531 BRACKET
VOLANT RAM AIR SCOOP E VOLANT RAM AIR SCOOP E

ol = <=1 ==

DT sl | = =Sl | = =Ll |

I = I I I I

} —__ L___ L——_

il

_|_ 1/4-20 BOLT 1/74"-20 BOLT
1/47 LOCK WASHER 1/4* LOCK WASHER
¢ MM BOLT 1/4" WASHER 1/4* WASHER

705735353 BRACKET
VOLANT RAM AIR ScCOOP

174* X 7/8" WASHER
VOLANT BRACKET
174* X 7/8" WASHER
174" LOCK WASHER
6 MM NUT

7057353535 BRACKET
VOLANT RAM AIR SCOOP

NOTE: DIAGRAM
IS FOR HD
SILVERADO.

@) 1/4"-20 BOLTS

@) 174" LOCK WASHERS

@) 1/4" WASHERS

VOLANT 7037333331 BRACKET
VOLANT RAM AIR ScCOOP

1/4"-20 BOLT

1/4* LOCK WASHER
1/4" WASHER
7057353533 BRACKET
VOLANT RAM AIR SCOOP

Discover other performance air intake systems on our website.


https://www.carid.com/air-intakes.html

